
LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

INSTRUCTION, SAFETY BELT INSTALLATION KIT
(WL7A)

P/N 267492-01

SAFETY BELT ASSEMBLY
P/N 266851-01

QTY. 1

CAP SCREW, 
5/16”-18 X 1-1/4” LG, GRADE 8

P/N 900009-5
QTY. 1

CAP SCREW, 
5/16”-18 X 3/4” LG, GRADE 8

P/N 900009-3
QTY. 3

LOCK NUT, 5/16”-18
P/N 901001

QTY. 4

FLAT WASHER, 5/16”
P/N 902000-7

QTY. 4

HEX NUT, 5/16”-18
P/N 901011-3

QTY. 1



LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

1. See the WL7 Operation Manual (MP-05-11) 
for operating instructions. Then apply power 
to the Lift by turning ON the switch on the 
Pump Cover (MP-05-11). Next UNFOLD the 
Lift and lower the Platform to ground level 
(FIG. �-1). Remove power from the Lift by 
turning OFF the switch on the Pump Cover 
(MP-05-11). 

2. Remove rubber grommet from Right Hand RH 
side Handrail (FIGS. �-2A and �-2B). 

 REMOVING RUBBER GROMMET
FROM RH SIDE HANDRAIL 

FIG. �-2B

PLATFORM AT GROUND LEVEL
FIG. �-1

ILLUMINATED 
POWER SWITCH

FIG. �-2A

RH SIDE 
HANDRAIL

RUBBER
GROMMET



LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

3. Fish the wiring harness from the RH 
side Handrail (FIG. �-1) and then 
feed it through the Rubber Grommet. 
Reinstall the Rubber Grommet. 

4. Unbuckle the Safety Belt (Kit item) 
(FIG. �-2). 

UNBUCKLING SAFETY BELT
FIG. �-2

FISHING WIRING HARNESS
FROM RH SIDE HANDRAIL 

FIG. �-1

5. Bolt the part of the Safety Belt, with the 
electrical wiring, to the RH side Handrail 
(FIG. �-3).

BOLTING SAFETY BELT TO
RH SIDE HANDRAIL 

FIG. �-3

RH SIDE 
HANDRAIL

RUBBER
GROMMET

WIRING 
HARNESS

RH SIDE 
HANDRAIL

BOLTS
(2 PLACES)

LOCK NUTS
(2 PLACES)

FLAT 
WASHERS
(2 PLACES)

SAFETY BELT



LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

6. Connect the Safety Belt wiring harness 
to the Handrail wiring harness. Feed the 
extra wiring back in the Handrail until the 
loom reaches the grommet. (FIG. �-1).

CONNECTING SAFETY BELT WIRING HARNESS 
TO HANDRAIL WIRING HARNESS

FIG. �-1

7. Bolt the remaining part of the Seatbelt, to the LH side 
Handrail as show in FIGS. �-2A and �-2B.

BOLTING SAFETY BELT TO
LH SIDE HANDRAIL 

FIG. �-2B

 NOTE: The 1-1/4” long cap screw 
goes in the bottom hole on the 
Handrail bracket.

FIG. �-2A

RH SIDE 
HANDRAIL

SAFETY BELT

WIRING 
HARNESS

LH SIDE 
HANDRAIL

CAP SCREW
(1-1/4” LG)

LOCK NUTS
(2 PLACES)

FLAT 
WASHERS
(2 PLACES)

SAFETY BELT

CAP SCREW
(3/4” LG)

HEX NUT

LOOM



LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

8. Loosen the lock nut and hex nut on the 
1-1/4” long cap screw. Leave a 3/16” gap 
between the head of the cap screw and the 
hex nut as shown in FIG. 5-1. Then tighten 
the lock nut.

POSITIONING CAP SCREW AND NUTS 
ON HANDRAIL BRACKET

FIG. �-1

LH SIDE 
HANDRAIL

SAFETY BELT 3/16”

CAP SCREW

HEX NUT

LOCK NUT
(NOT SHOWN)



LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

9. Adjust the Safety Belt length until it will 
buckle (FIG. �-1). Then add another 
3” to 4” of slack.

ADJUSTING  LENGTH OF
SAFETY BELT

FIG. �-1

10. Use the Hand Control to raise UP the 
Platform off the ground as shown in 
FIG. �-2.

PLATFORM RAISED 
ABOVE GROUND LEVEL

FIG. �-2



LIFT CORPORATION   Sht. � of  7  DSG# MP-05-04   Rev. -  Date: 11/30/05

© MAXON Lift Corp. 2005

11. Unbuckle the Safety Belt (FIG. �-1). Use 
the Hand Control to raise UP the Platform. 
Platform should not raise and Controller 
should read SEAT BLT (FIG. �-2). 

12. Buckle the Safety Belt (FIG. �-3). Use 
the Hand Control to raise the Platform to 
floor level. Platform should raise to floor 
level (FIG. �-4).  

13. Stow the Lift (see MP-05-11). 

BUCKLING SAFETY BELT
FIG. �-3

UNBUCKLING SAFETY BELT
FIG. �-1

CONTROLLER READING
fIG. �-2

SEAT BLT

PLATFORM RAISED TO FLOOR LEVEL
FIG. �-4


